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CUSTOMER DATE
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CUSTOMER P/N DESCRIPTION 6*8 30.0mH
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AN R ] Appearance of size
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FRONT VIEW TOP VIEW BOTTOM VIEW
A 8.0 MAX C 0.6x0.1 E 3.0+0.5
B 11.0 MAX D 15.0+2.0
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JR# & Schematic Diagram Se -%
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2% Electrical parameters
WX E H M E R WA
TEST PROJECT SPEC TEST FREQ TEST STRUMENTS
R EL 30.0mH £10% at 25°C 1KHz/0.3V TH2829A
HYiHEEDCR 1002 MAX at 25°C 1KHz/0.3V TH2829A
MR Isat L=L0%*90% at 25°CDC 20mA 1KHz/0.25V TH1772B
W3 55 The test report
LRI B 35 B WKL R Test result
Test project Spec 1 2 3 4 5
B EL 30.0mH £10% OK OK OK OK OK
HYiHEEDCR 1002 MAX OK OK OK OK OK
PR Isat 20mA OK OK OK OK OK
WRAZEARE: ZEiR: 25°C(REF)  HHXEE: 80%(REF)
TEST CONDITION:[EMP:25°C(REF) R.H.: 80%(REF)
5 i H FARER gk
1 AR~ RET=RAMBMAEZER OK
2 | BIEBBA ATFEFi1Ke OK
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